
 

 

 

 

Item No.
PUMP Part 

No.
Description

1 F8-01 Handle

2 F8-02 Bolt 1/2x31mm

15 F20-100 Cable Entry Gland

24 F8-24 Screw M5x16mm 316SS

24A F8-24A Washer M5

26.1 F8-26.1 Lead Through 

28 F8-28 Lid

29 F8-29 Upper Bearing Housing

31 F8-31 Stud 1/2 x 70mm

32 F8-32 Nut 1/2

33 F8-33 Washer Flat M12

37 F8-37 Outer Casing

39 F8-39 Bolt 3/8 x 3/4

45 F8-45 Stud 1/2 x 60mm 

FORCE 8



 

 

 

 

32 F8-32 Nut 1/2

33 F8-33 Washer Flat M12

37 F8-37 Outer Casing

39 F8-39 Bolt 3/8 x 3/4

45 F8-45 Stud 1/2 x 60mm 

55 F8-55 Bearing Upper

56 F8-56 Stator Housing

57 F8-57N Rotor New

57 F8-57R Rotor Reshaft

58 F8-58N Stator New 1000v

58 F8-58R Stator Rewind 415v or 1000v

58 FC8-58 Stator Clean and Bake

59 F8-59 Bearing Cover

60 F8-60 Bolt 1/4 x 1/2

61 F8-61 Stud 1/2 x 50mm

FORCE 8



 

 

 

 

64 F8-64 Washer Bearing Support

65 F8-65 Bearing Lower

67 F8-67 Circlip

68 F8-68 Rotor Key

82 F8-82 Lower Bearing Housing

84 F8-84 Oil Housing

86 F8-86PC Strainer 

96 F8-96 Shim 0.2mm

96 F8-96A Shim1.5mm

97 F8-97 Impeller nut

100 F8-100 Inspection Bung

102 F8-102 Mech Seal Kit 

106 F8-106 Stud 1/2 x150mm

116 F8-116 Diffuser Ring

117 F8-117 Screw Cap 1/4x1/2

FORCE 8



 

 

 

 

 

 

 

 

 

 

119 F8-119 Upper Impeller

120 F8-120 Lower Impeller 

121 F8-121 Suction Cover

123 F8-123 Shim 0.3mm

123a F8-123A Shim 0.5mm

127 F8-127 Diffuser Disc   

800 F8-800 Oring Kit

900 F8-900 Basic Repair Kit

FORCE 8


